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JOINT STOCK COMPANY "ALCHEVSK IRON & STEEL WORKS"
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94202, Ukraine , Alchevsk , Schmidt str. 4,
Tel: (06442) 9-23-14
Fax:(06442) 9-43-47, 3-71-47

94202 r.Anuesck, yn. lmugra, 4

Ten. : (06442) 9-23-14
dakc: (06442) 9-43-47, 3-71-47

3ABOLCKOW CEPTUGUKAT KAYECTBA Ne Hara Nuct w3 nuctos
MILL'S QUALITY CERTIFICATE Ne 69473 Dare 18.04.04 Sheet 1 of 1 sheets
CBuAeTenbCTBO 0 NPUEMOYHBIX UCNBITAHUSX
Inspection certificate EN 10204/3.1.B
KoHTpakT Ne 2000-207/1ncT- 3aBogckoit 3aka3 Ne 135
Contract Ne 026/0109-0y-997 Manufacturer's production order Ne —
3akasuuk: Kopnopauusa 'MHgyctpyansHbii Cotos JoHGacca ' (MC)
Ans pupmsl "dydepko CA"

Customer: Corporation " Industrial Union of Donbass " for firm " DUFERCO SA"

BaroH N¢ 488784 LOT 1

RW-car Ne
HaumeHoBaHWe ToBapa: ropsyexaTaHbiid CTanbHON NUCT C CraHpapr:

06pesHbIMU KPOMKaMK Standard:
Description of goods: hot rolled steel plates with sheared ASTM A36/A36M
= edges ASTM A6/A6M
apka cTanu 0

Gra%e of ctoel ASTM A36 NMocKoCcTHOCTb 50% ASTM AG/AEM

PRIME HOT ROLLED ALLOYED STEEL PLATES WITH BORRON CONTENT 0.0015-0.030%

CocrosHue nocTaBku: ropsyexaTaHbIi
Delivery condition: hot-rolled
Ne Homepa Homepa Pasmepbl, MM Konudecrso TeopeTu4eckuit
nosvy. | nnaesok napTun - - —-Dimensions, mm B TOBapa, BEeC,TH
TonwuHa Wnpuna OnuvHa wr/mecr Theoretical
item | CastNe Test Ne Thickness Width Length Quantity/pcs weight,tn
7 2347 334 9.53 2439 6096 5 5.560
1 2347 332 15.88 1829 6096 9 12.510
2 2351 341 19.05 1829 6096 10 16.670
7 2347 305 9.53 2439 6096 1 1.112
7 2350 342 9.53 2439 6096 25 27.800
7 2350 343 9.53 2439 6096 2 2.224
Total quantity (pcs): 52 ~_Total theoretical weight (tn) : 65.876
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Buinnaska : MapTEHOBCKUN CNocof Npov3BOACTBA. 3aBogckoi cepTucbukat kavectsa Ne 69473

Steelmaking process : open hearth furnaces. Mill's quality certificate Ne E—
Homep Xumudeckui coctas, % Chemical composition, %
nnasku C | Mn] Si S | P Cr | Ni | Cu Al ] NJ V |Mo|] Ti|]As] No| B
Cast Ne X 100 X 1000 X 100 - X 1000
2347 19 90 25 26 10 9 4 5 5 8 <8 <20f 5 7 <8 | 2.7
2350 19 92 26 32 18 10 5 6 31 8 <8 <20| 5 5 <8 | 25
2351 17 90 25 29 13 11 5 6 26 8 <8 <201 5 6 <8 | 24
PE3YIIbTATbI WNCNbITAHUU TEST RESULTS
McnbiTaHue Ha pacTRXeHWe U yaapHbiid narub Tensile and impact test
Pasmepu 1=(j) OHeprus yaapa KU
o6pasua Ot6op o6pa3ua Tem- | lpe- | MNpe- | OtHoc.| Cyxe- Impact energy
nepa- | amen aen wue |2=(/sm?) YAapHas easkoctb KCU W3ru6
Ne D.m. of Specimen Typa yanu- Impact strength
napTuu specimen Teky- | npou- | Hewne 3=(%)  BonokHucTas coctasnAiowan
uenb- | veern | Hoetw Fibrous appearance
Tonwu- | wwpu- | Mecto,| Han- | MNono- | TaHuh 4= L::g::::b
Ha Ha paene | xeHue Yield Ten- | Elon- Re-
Hue Test | point, sile | gation | duc-
tion
test thick- | width, | Loca | Direc | Posi tem- stre- Bend
Ne ness, mm tion tion tion pera- ngth of
mm ture Reh Rm, |Lo=200| area Z
@ c® Mpa | Mpa % % 3HaueHus Values

1 2 3 Zn

334 953 | 40 T +20 | 321 | 476 | 23.5
953 | 40 T +20 | 326 | 475 | 23.5
332 15.88| 40 T +20 | 310 | 445 | 245
15881 40 T +20 | 309 | 443 | 25.0
341 19.05| 40 T +20 | 325 | 482 | 24.0
19.05| 40 T +20 | 333 | 484 | 23.5
305 963 | 40 T +20 | 310 | 449 | 25.0
953 | 40 T +20 | 313 | 453 | 26.0
342 9.53 | 40 T +20 | 390 | 519 | 25.0
9.53 | 40 T +20 | 390 | 516 | 26.0
343 953 | 40 T +20 [ 396 | 520 | 24.5
953 | 40 T +20 | 397 | 524 | 25.0

Ma . N1aHO B YkpanHe, Mapka cTank, pasmepsl, Ne nnaskun, Ne naptuw, MEXICO, 0271, Tos. 3Hak komBuHaTa. i“/‘(\«
PKMpOBKA: ’)
Marking: made in Ukraine, grade of steel, dimensions, cast Ne Ne, MEXICQ, 0271, mark of the works.

'Kneimoska: Ne nnasku, Mapk K, TOB. 3HaK kombuHaTta 271T( Knenmo

Hard stamp: cast Ne. grade of I_mark of the works 271T( stamp

tiseTHan mapkuposka: Ha KpacHaa Nonoca no TopLly Nn

Color marking: e re edge

Signature Expert's stamp
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